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Determination of dynamic coefficient of friction according to EN 13893.

Test material
Laminate floor covering, surface structures ,RS“, ,HC", , TC", ,TW", ,LM-S*, .DLM-R*, ,RI*, ,VS*, ,HLM-
R", HLM®, ,LH*, ,LO", ,TS"

Material used in testing was anonymized for laboratory purposes. A detailed sample list is contained in the report.
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Date Received Order
11.06.2018 13.06.2018 Determination of dynamic coefficient of friction according to
EN 13893.

Nr. Received Sample Identification

1 13.06.2018 Laminate floor covering, surface structure ,RS*

2 13.06.2018 Laminate floor covering, surface structure ,HC*

3 13.06.2018 Laminate floor covering, surface structure , TC*

4 13.06.2018 Laminate floor covering, surface structure , TW*

5 13.06.2018 Laminate floor covering, surface structure ,LM-S*

6 13.06.2018 Laminate floor covering, surface structure ,DLM-R*

7 13.06.2018 Laminate floor covering, surface structure ,RI*

8 13.06.2018 Laminate floor covering, surface structure ,VS*

9 13.06.2018 Laminate floor covering, surface structure ,HLM-R*

10 13.06.2018 Laminate floor covering, surface structure ,HLM*

11 13.06.2018 Laminate floor covering, surface structure ,LH"

12 13.06.2018 Laminate floor covering, surface structure ,LO*

13 13.06.2018 Laminate floor covering, surface structure , TS"

(Unless otherwise stated samples are provided by the customer.)

OTI - Institut fir Okologie, Technik und Innovation GmbH | Spengergasse 20, 1050 Vienna, Austria
tel +43 1 5442543-0 | fax +43 1 5442543-10 | email office@oeti.at | FN 326826b | VAT No. ATU65149029
UniCredit Bank Austria AG | IBAN AT941200023410378800 | BIC BKAUATWW | EORI ATEOS1000015903
Es gelten ausschlieBlich unsere Allgemeinen Geschaftsbedingungen | Only our general terms and conditions apply



VN725 142552.1 « 3/18

The tested samples are laminate floor coverings according EN 13329 with circulated click-connection
with four different surface structures and the following dimensions:

Sample | Structure | Dimensions
1 RS* 1383 mm x 224 mm x 8,0 mm
2 ,HC* 1383 mm x 193 mm x 8,0 mm
3 ,1C* 1285 mm x 327 mm x 8,0 mm
4 » TW* 1285 mm x 327 mm x 8,0 mm
5 »LM-S* 1383 mm x 159 mm x 8,0 mm
6 ,DLM-R* | 1383 mm x 159 mm x 8,0 mm
7 SRI 1383 mm x 193 mm x 8,0 mm
8 SVS* 1383 mm x 193 mm x 8,0 mm
9 ,2HLM-R* | 1383 mm x 159 mm x 8,0 mm
10 »HLM" 1383 mm x 159 mm x 8,0 mm
11 SLH 2000 mm x 192 mm x 10,0 mm
12 LLO* 2000 mm x 192 mm x 10,0 mm
13 ol S 1285 mm x 327 mm x 8,0 mm

Test conditions

According to EN 13893
Test apparatus: GMG 200 SC

Sliders: Group consisting of two leather- and one rubber-slider
Number of measurements: 5 each, evaluation is taken only from measurements 3 - 5
Test climate: 23 + 2°C/ 50 * 5% relative air humidity

Test results
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Tested sample: 1

dynamic coefficient of friction [u]

Measurement length direction cross direction
1 0,56 0,56
2 0,50 0,56
3 0,48 0,56
4 0,42 0,56
5 0,55 0,55
Mean value 0,52 0,56

Diagram length direction

Gleitreibungskoeffizient [p]
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Diagram cross direction
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Evaluation
The tested laminate floor covering can be classified as technical class DS according to EN 14041.
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Tested sample: 2

dynamic coefficient of friction [u]

Measurement length direction cross direction
1 0,63 0,51
2 0,58 0,49
3 0,54 0,49
4 0,54 0,48
5 0,51 0,48
Mean value 0,53 0,48

Diagram length direction

Gleitreibungskoeffizient [p]
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Evaluation
The tested laminate floor covering can be classified as technical class DS according to EN 14041.
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Tested sample: 3

dynamic coefficient of friction [u]

Measurement length direction cross direction
1 0,60 0,57
2 0,58 0,56
3 0,62 0,55
4 0,62 0,55
5 0,58 0,54
Mean value 0,61 0,55

Diagram length direction

Gleitreibungskoeffizient [n]
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Diagram cross direction
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Evaluation
The tested laminate floor covering can be classified as technical class DS according to EN 14041.
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Tested sample: 4

dynamic coefficient of friction [u]

Measurement length direction cross direction
1 0,59 0,56
2 0,59 0,60
3 0,57 0,59
4 0,53 0,56
5 0,56 0,58
Mean value 0,55 0,58

Diagram length direction

Gleitreibungskoeffizient [pn]

a 20 40 a0 80 100 120 140 160 180 200
Messstrecke (cm)

Diagram cross direction
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Evaluation
The tested laminate floor covering can be classified as technical class DS according to EN 14041.
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Tested sample: 5

dynamic coefficient of friction [u]

Measurement length direction cross direction
1 0,57 0,50
2 0,60 0,51
3 0,61 0,49
4 0,59 0,45
5 0,54 0,45
Mean value 0,58 0,47

Diagram length direction

Gleitreibungskoeffizient [u]
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Evaluation
The tested laminate floor covering can be classified as technical class DS according to EN 14041.
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Tested sample: 6

dynamic coefficient of friction [u]

Measurement length direction cross direction
1 0,59 0,56
2 0,57 0,56
3 0,58 0,55
4 0,56 0,54
5 0,55 0,55
Mean value 0,56 0,55

Diagram length direction
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Evaluation

The tested laminate floor covering can be classified as technical class DS according to EN 14041.
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Tested sample: 7

dynamic coefficient of friction [u]

Measurement length direction cross direction
1 0,62 0,61
2 0,66 0,61
3 0,60 0,60
4 0,59 0,59
5 0,67 0,56
Mean value 0,62 0,58

Diagram length direction
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Evaluation

The tested laminate floor covering can be classified as technical class DS according to EN 14041.

OTI - Institut fiir Okologie, Technik und Innovation GmbH | Spengergasse 20, 1050 Vienna, Austria
tel +43 1 5442543-0 | fax +43 1 5442543-10 | email office@oeti.at | FN 326826b | VAT No. ATU65149029
UniCredit Bank Austria AG | IBAN AT941200023410378800 | BIC BKAUATWW | EORI ATEOS1000015903
Es gelten ausschlieBlich unsere Allgemeinen Geschiftsbedingungen | Only our general terms and conditions apply




VN725 142552.1 « 11/18

Tested sample: 8

dynamic coefficient of friction [u]

Measurement length direction cross direction
1 0,63 0,56
2 0,60 0,53
3 0,57 0,55
4 0,58 0,53
5 0,58 0,54
Mean value 0,58 0,54

Diagram length direction

Gleitreibungskoeffizient [u]
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Evaluation
The tested laminate floor covering can be classified as technical class DS according to EN 14041.
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Tested sample: 9

dynamic coefficient of friction [u]

Measurement length direction cross direction
1 0,59 0,59
2 0,62 0,59
3 0,64 0,59
4 0,63 0,58
5 0,61 0,58
Mean value 0,63 0,58

Diagram length direction

Gleitreibungskoeffizient [p]
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Evaluation

The tested laminate floor covering can be classified as technical class DS according to EN 14041.
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Tested sample: 10

dynamic coefficient of friction [u]

Measurement length direction cross direction
1 0,54 0,53
2 0,54 0,54
3 0,53 0,55
4 0,54 0,55
5 0,55 0,55
Mean value 0,54 0,55

Diagram length direction
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Evaluation

The tested laminate floor covering can be classified as technical class DS according to EN 14041.

OTI - Institut fiir Okologie, Technik und Innovation GmbH | Spengergasse 20, 1050 Vienna, Austria
tel +43 1 5442543-0 | fax +43 1 5442543-10 | email office@oeti.at | FN 326826b | VAT No. ATU65149029
UniCredit Bank Austria AG | IBAN AT941200023410378800 | BIC BKAUATWW | EORI ATEOS1000015903
Es gelten ausschlieBlich unsere Allgemeinen Geschiftsbedingungen | Only our general terms and conditions apply



VN725 142552.1 « 14/18

Tested sample: 11

dynamic coefficient of friction [u]

Measurement length direction cross direction
1 0,47 0,49
2 0,48 0,51
3 0,48 0,51
4 0,48 0,52
5 0,47 0,51
Mean value 0,48 0,51

Diagram length direction
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Evaluation
The tested laminate floor covering can be classified as technical class DS according to EN 14041.
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Tested sample: 12

dynamic coefficient of friction [u]

Measurement length direction cross direction
1 0,63 0,50
2 0,53 0,50
3 0,51 0,51
4 0,46 0,53
5 0,48 0,51
Mean value 0,48 0,52

Diagram length direction

Gleitreibun gskoeffizient [pn]
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Evaluation

The tested laminate floor covering can be classified as technical class DS according to EN 14041.
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Tested sample: 13

dynamic coefficient of friction [u]

Measurement length direction cross direction
1 0,62 0,65
2 0,66 0,66
3 0,65 0,66
4 0,66 0,65
5 0,65 0,65
Mean value 0,65 0,65

Diagram length direction

Gleitreibungskoeffizient [u]
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Evaluation
The tested laminate floor covering can be classified as technical class DS according to EN 14041.
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Sample | Structure Coefficient of friction
length cross
1 ,RS" 0,52 0,56
2 ,HC* 0,53 0,48
3 ,TC* 0,61 0,55
4 STW* 0,55 0,58
5 ,LM-S* 0,58 0,47
6 ~DLM-R* 0,56 0,55
7 SRI 0,62 0,58
8 ,VS* 0,58 0,54
9 »HLM-R® 0,63 0,58
10 LHLM® 0,54 0,55
11 SLH* 0,48 0,51
12 ,LO* 0,48 0,52
13 ,TS" 0,65 0,65

Evaluation

Based on the performed tests the laminate floor coverings can be classified as technical class DS

according to EN 14041.

OTI - Institut fiir Okologie, Technik und Innovation GmbH | Spengergasse 20, 1050 Vienna, Austria
tel +43 1 5442543-0 | fax +43 1 5442543-10 | email office@oeti.at | FN 326826b | VAT No. ATU65149029
UniCredit Bank Austria AG | IBAN AT941200023410378800 | BIC BKAUATWW | EORI ATEOS1000015903
Es gelten ausschlieBlich unsere Allgemeinen Geschaftsbedingungen | Only our general terms and conditions apply



VN725 142552.1 « 18/18

There are no regulations concerning duration of validity in the individual test standards. As the results of the examinations refer
only to the submitted and examined samples, the report is valid for these for an unlimited period. A period of validity specified
as part of an expert evaluation is in the discretion of the consultant or the OTI.

The applicability of results and expert evaluations for materials not tested is in the responsibility of the applicant. Whereby an
apportionment of results as well as any specified period of validity can only be done for identically constructed products and
only as long as the product produced unchanged.

Possible national or international restrictions concerning the terms of usability of test and classification reports have to be

considered; this is not the responsibility of the test laboratory.

Results of performed tests only refer to the sample material provided.
Without explicit written other agreement testing is destructive and the sample material is transferred to the property of OTI,

which is entitled to freely decide on storage and disposal.

The valid first issue is done in paper and has single-handed signatures. For reference purposes and filing an unsigned

electronic duplicate can be delivered in pdf format. Duplicates and translations will be marked accordingly on the cover sheet.

This issue is a rewriting of report VN730 122479.1 dated 26.08.2018

All tests and services are performed under a quality management system according to EN ISO/IEC 17025 respectively EN
ISO/IEC 17065.

The OTl is accredited as Testing Laboratory and Certification Body for products. It also is a Notified Body for several directives

with the registration number 0534 (see http://ec.europa.eu/enterprise/newapproach/nando/). Accreditation as Testing

Laboratory was provided by Akkreditierung Austria (bmwfw). The scope of accreditation is listed on

www.bmwfw.gv.at/akkreditierung.

According to the decree on the use of the accreditation mark (“AkkZV”) the accreditation mark is only to be used by the
accredited Conformity Assessment Body.

Application of the registration number of the Notified Body: As to personal protective equipment (PPE) the requirements of
PSA-SV § 10, BGBI. Nr. 596/1994 as amended and article 13 of the Directive 89/686/EEC have to be kept. With construction

products the application is only permitted within the declaration of performance for CE-marking.

It is pointed out, that any alterations, amendments or falsifications of reports not authorized by the issuer of the report will be
prosecuted as civil and criminal offences; this especially to the appropriate requirements of ABGB, UrhG, UWG and criminal
law and their respective international equivalents.

Reports are protected under international copyright laws. Written consent of the OTI is required for publications (also in

excerpt) and reference to tests for public relation purposes. Reports may only be reproduced in full length.
Reportende
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